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MODEL NO. HP2030

ITEM PART NO. DESCRIPTION QTY NOTE
001 251469-3 Laposfeju csavar M6x22   1
002 192552-6 DRILL CHUCK & Key Set   1
003 323854-1 Tengely HP2032/2033/2030/2031*   1
004 921923-8 Hatlapfeju csavar   1
005 415485-1 Fogantyú-befogó HP2030/40/32*   1
006 415614-6 Fogaskerékház HP2030*   1
007 211014-6 #Golyóscsapágy 606 211014-6*   1
008 226818-3 Fogaskerék, komplett 8-19-25 H   1
009 211014-6 #Golyóscsapágy 606 211014-6*   1
010 213314-0 Olajtömítés 19 HP2030/HP2032/H   1
011 344177-4 Zárósapka 20 HP2030   1
012 233091-8 Nyomórugó 16 HP2030/31/32/33   1
013 211206-7 Golyóscsapágy 6202LLB 211206-7   1
014 962153-2 Seeger-gyuru R-35 962153-2   1
015 961055-9 Seeger-gyuru S-15 961055-9   1
016 226289-4 Homlokfogaskerék 27-38 HP20/30   1
017 223104-3 Ütogyuru A HP2030/31/32/33   1
018 216001-0 Acélgolyó 3,5 216001-0*   1
019 213759-2 O-gyuru 72 HP2030/31/32/33   1
020 232053-3 Laprugó 232053-3   1
021 415619-6 Átkapcsoló (A) HP2030/31/32/33   1
022 344178-2 Rögzíto lap HP2030/31/32/33   1
023 213162-7 O-gyuru 14 213162-7   1
024 322787-7 Átkapcsapszeg 8 HP2030/31/32/   1
025 151764-0 Ütogyuru-ház, komplett HP2030-   1
026 256251-5 Csapszeg 4 HP1500/2040/41/32/3   1
027 415621-9 Fogasléc 12 HP2030/31/32/33   1
028 344179-0 Szabályozó lap HP2030/31/32/33   1
029 344178-2 Rögzíto lap HP2030/31/32/33   1
030 232143-2 Laprugó HP2030/31/32/33   1
031 415620-1 Átkapcsoló (B) HP2030/31/32/33   1
032 213162-7 O-gyuru 14 213162-7   1
033 152489-9 GRIP 36 COMPLETE   1
034 415615-4 Ütogyuruház-fedél HP20   1
035 253707-9 Lapos Alátét 16 253707-9   1
036 210005-4 Golyóscsapágy 608DDW 210005-4*   1
037 241850-6 Ventilátorkerék 60 HP2032/HP20   1
038 517103-8 Forgórész 220V HP2030/31/32/33   1 220V

INC. 36,37,39,40
039 681614-0 Szigetelo alátét 681614-0   1
040 210025-8 Golyóscsapágy 627LLB 210025-8   1
041 253707-9 Lapos Alátét 16 253707-9   1
042 415618-8 Légterelo lap HP2030/31/32   1
043 633413-6 Állórész 220V HP2032/HP2033*   1 220V
044 415601-5 Motorház HP2030/31/32/33   1
045 643923-5 Szénkefetartó 643923-5   2
046 191962-4 Szénkefe CB-419 (CB-406, CB-40   1
047 857769-5 NAME PLATE   1
048 415622-7 Szénkefetartó lap HP2030/31/   2
049 266007-8 Önmetszo csavar M3x10   4
050 421505-1 Rugalmas gumi alátámasztás HP2   1
051 265995-6 Önmetszo csavar M4x18*   5
052 182724-1 Kapcsolóház (jobbos + balos) H   1

INC. 59
053 651986-7 Kapcsoló*   1
054 645144-5 Capacitor  new   1
055 265995-6 Önmetszo csavar M4x18*   2
056 687063-9 Kábel-feszültségmentesíto 6870   1
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057 682549-8 Kábelvédo 682549-8*   1
058 666066-6 POWER SUPPLY CORD 1.0-2-2.5   1 220V
059 182724-1 Kapcsolóház (jobbos + balos) H   1

INC. 52
060 819063-3 MAKITA címke*   1
061 266060-4 Önmetszo csavar M4x65   2
062 266038-7 Önmetszo csavar M5x70*   4
063 256251-5 Csapszeg 4 HP1500/2040/41/32/3   1
A01 415486-9 Mélységméro vezetosín 415486-9   1
A02 763440-0 CHUCK KEY S13   1
A03 410102-8 KEY HOLDER   1
A04 824485-4 PLASTIC CARRYING CASE   1
E03 654128-2 EARTH TERMINAL   1
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